
QUOLIS DENTAL UNIT

Parts List

Not all of the parts indicated in these lists are available by itself. Some of the • 
parts can only be supplied as an assembled unit with other parts.
Some of the parts are not available in assembly and you may have to order • 
separate parts and put them together.
Parts design, description and parts numbers are subject to change without • 
notice.
Not all of the parts are available in stock of Takara Belmont USA Inc. Some • 
of the parts need to be arranged at receipt of your fi rm purchase order. In 
necessity of overseas air freight, you may be charged for the cost of airfreight-
age.
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1. Quolis unit components
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1. Quolis unit components

PLEASE DO NOT USE THIS PAGE TO LOOK 
FOR SPARE PARTS FOR REPAIR

11 12

Index No Part No. (USA) Part No. (Japan) Description

1 BDS5100DR AU-BDS5100 Quolis doctor’s section wih balance arm, j.box and foot control

2 BDS5110 AU-BDS5110 Quolis vac pac (assistant instrumens)

3 BDS5120SA AU-BDS5120 Quolis swing arm for doctor’s section with water bottle, with swing arm 
for light and curved light post

4 BDS5130SA AU-BDS5130 Quolis swing arm for doctor’s section with water bottle, with swing arm 
for monitor mounting bracket

5 BDS5140SA AU-BDS5140 Quolis swing arm for doctor’s section with water bottle

6 BDS5150SA AU-BDS5150 Quolis swing arm for light and curved light post

7 BDS5160SA AU-BDS5160 Quolis swing arm for monitor mounting bracket

8 FPMMGR N/A Flat panel monitor mount in light gray

9 BDS5155SA AU-BDS5155 Quolis swing arm for light and curved light post. Without chair adaptor

10 BDS5165SA AU-BDS5165 Quolis swing arm for monitor mounting bracket. Without chair adaptor

11 BDS5170CUS AU-BDS5170 Quolis cuspidor with assistant instruments

12 BDS5180CUS AU-BDS5180 Quolis cuspidor without assistant instruments



2. Doctor’s section

2-1 Doctor’s table ( AGFM09A0)
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2. Doctor’s section

2-1 Doctor’s table ( AGFM09A0)

Index 
No.

Part No. Description Qty

1 AAFB88A0 Table cover (lower) 1 
2 AAFB89A0 Table cover (top) 1 
3 AAFC04A0 Table chassis 1 
4 AAFF19A0 PCB bracket 1 
5 AAFF22A0 PCB protective cover 1 
6 AAFT59A0 Pullback valve bracket 1 
7 AAFT74A0 Table rotation brake 2 
8 AAFT80A0 Table fi xing disk 1 
9 AFFR95A0 Thrust bearing AXK-1111 2 
10 AFFR96A0 Thrust washer AS-1111 4 
11 AFFS04A0 Barb fi tting (US) 1/16” 1 
12 AFFS92A0 Brass hex spacer BSB-423E 2 
13 AFFS93A0 Brass hex spacer BSB-430E 1 
14 AFFS94A0 Brass hex spacer BSB-442E 3 
15 AFFS95A0 Nylon clamp NK-14N 1 
16 AFFS96A0 Tubing protector C-30-BW-12-2UL 6 
17 AFFS98A0 Hinge TH-TM-86SUS 2 
18 AFFU48A0 Nylon washer (US) 1 
19 AGDR39A0 Terminal block 1 
20 AGFL86A0 Handpiece holder section (four holders). 

(*Note 1)
1 

21 AGFL92A0 Doctor table handle ass’y. (*Note 1) 2 
22 AGFL94A0 Doctor table cover (front) ass’y. (*Note 1) 1 
23 AGFL96A0 Oil mist separator ass’y. (*Note 1) 1 
24 AGFL97A0 Auto select valve ass’y (*Note 1) 1 
25 AGFL98A0 Manifold ass’y, 7 outlet (*Note 1) 1 
26 AGFL99A0 Solenoid valve ass’y for select valve (*Note 

1)
1 

27 AGFM01A0 Pullback valve ass’y (*Note 1) 1 
28 AGFM02A0 In-line fi lter ass’y (*Note 1) 1 
29 AGFM03A0 Needle valve ass’y (*Note 1) 5 
30 V15063 Toggle switch 3-way 1 
31 AGFM06A0 Solenoid valve ass’y for spray (*Note 1) 1 
32 AGFM08A0 Exhaust valve ass’y (*Note 1) 1 
33 AGFM11A0 F connector ass’y (*Note 1) 1 
34 AGFS22A0 Main Control PCB (Quolis 5000)  (*Note 1) 1 
35 AGFS94A0 F connector ass’y (with check valve)  (*Note 

1)
1 



36 ANFT97A0 Min air switch (F/C) 1 
37 DEMS32AA Knob for needle valve 5 
38 DNOR11A0 Spacer RSPLS-6LU 4 
39 FALC14A0 Washer 1/2” 1 
40 FALC15A0 Nut 1 
41 FALC49A0 Needle valve nut 5 
42 FETA01A0 Pressure gauge 70PSI 18-030-070-Z 1 
43 FGSA02C0 Mini air switch cylinder 1 
44 X-42190 Needle valve knob cap (Blue) RI-

TEL3010105
4 

45 X-42200 Needle valve knob cap (Yellow) RI-
TEL3010106

1 

46 X-50440 Nylon clamp 3340 1/1 1 
47 ZA88JLRU Panhead screw M4 x 10 1 
48 ZA765N#U Cap screw M5 x 15 3 
49 ZB566NAC Flat washwer 5 x 16 x 1.6 3 
50 ZA761NUU Cap screw M5 x 16 4 
51 ZB511LAU Flat washwer M4 2 
52 ZA887JPU Panhead screw M3 x 8 4 
53 ZA761NPG Cap screw M5 x 8 2 
54 ZB511NAU Split washer M5 2 
55 ZA812NAU Hex nut M5 2 
56 ZA111NYU Panhead screw M5 x 25 2 
57 ZA88JLRU Panhead screw M4 x 10 1 
58 ZA111JWU Panhead screw M3 x 20 2 
59 ZSA11NSU Round head screw with hex cap hole M5 x 

12
3 

60 ZA114LNU Round head screw M4 x 6 2 
61 Hex head Phillips screw M4 x 6 2 
62 Wood screw 5 
63 BSNA47A0 Round nut M6 2 

ZA88JLPU Panhead screw M4 x 8

* Note 1 : These parts may not be available in assembly. See the pages of respective parts.



2. Doctor’s section

2-2 Table top cover (Front) (AGFL94A0)
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AGFL94A0

11-1

Index No. Part Number Description Qty

1 1P00QNA0 Ass’y of doctor table cover (front) and membrane 
switch sheet without cuspidor switches 1

1-1 1P010PA0 Ass’y of doctor table cover (front) and membrane 
switch sheet with cuspidor switches 1

2 AAFK74A0 Doctor table cover support plate 1
3 AFFR58A0 Spacer C-305 2
4 AGFS19B0 Doctor table digital display 1
5 ANFT93B0 Wire harness for digital display 1
6 ANFT98A0 Wire harness A for membrane switch 1
7 ANFT99A0 Wire harness B for membrane switch 1
8 ZA88JJSU Panhead screw M3 x 12 2
9 ZA88JJNU Panhead screw M3 x 6 2

11 AGFS18A0        Doctor table membrane switch sheet without 
cuspidor switches 1

11-1 1G019EA0 Doctor table membrane switch sheet with cuspidor 
switches 1

12 AAFB90A0        Doctor table cover (front) 1
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2. Doctor’s section

2-3 Four holders assembly (AGFL86A0)



2. Doctor’s section

2-3 Four holders assembly (AGFL86A0)

Indes 
No

Part No Description Qty

1 Wave spring pin 8 
2 AAFB91A0 Holder bracket cover left 1 
3 AAFB92A0 Holder 4 
4 AAFB97A0 Holder ass’y bracket 1 
5 AAFE99A0 Holder bracket cover right 1 
6 AAFF01A0 Holder end cap 1 
7 AAFF08A0 Holder support 4 
8 AAFF17A0 Holder rear cover 1 
9 AAFK68A0 Actuator 4 
10 AAFK69A0 Actuator guide 4 
11 AAFK79A0 Holder bar 1 
12 AAFT66A0 Actuator rotation shaft 4 
13 AGFS17A0 Handpiece holder switch ass’y 3 
14 ANFT77A0 HP holder wire harness 1 
15 FALD22A0 Holder brake shoe 8 
16 FATB27B0 Actuator spring (115 degrees) 4 
18 ZA774NNG Set screw M5 x 6 for brake 2 
19 ZA114NNU Round head screw M5 x 6 2 
20 ZA111LRU Panhead screw M4 x 10 3 
21 ZA761NSU Cap head screw M5 x 12 4 
22 ZA774OLU Set screw M6 x 5 1 
23 M4 x 10 3 
101 AGFL87A0 Syring holder ass’y (inactive), Not available 1 
102 AGFL88A0 Instrument holder ass’y (active), Not avail-

able
3 



2. Doctor’s section

2-4 Handle assembly (AGFL92A0)

AGFL92A0

2

4

1

3

5

Index 
No

Part No. Description Qty

1 1P00QPA0 Handle Parts ass’y (Do not disassemble) 1
2 AAFT53A0 MPV holder 1
3 AAFU20A0        Rubber seal 1
4 FGMA10A0        Micro pilot valve (NC) 1



2. Doctor’s section

2-5 Balance arm assembly
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Do not disassemble !

Index 
No.

Part No. Description Qty

1 1P00QQA0 Balance arm ass’y 1
2 AAFF04A0 Balance arm end cap (swing arm end) 1
3 AAFF05A0 Balance arm end cap (table end) 1
4 AAFK70A0 Doctor table rotation disk 1
5 AAFK84A0 Balance arm top cover 1
6 AAFK85A0 Doctor table bracket bottom cover 1
7 AAFT87A0 Bracket for arm end cap (swing arm end) 2
8 P1052 Barb fi tting (US) 1/16” 1
9 AFFU48A0 Nylon washwer (US) 1
10 APNA19A0 Nylon clip NK-2N 1
11 CANF43B0 Spiring adjustment tool 1
12 ZA114LNU Round head screw M4 x 6 4
13 ZA761NWG Cap screw M5 x 25 4
14 ZB511NAU Split washer M5 1
15 ZA761NPU Round head screw with hex cap hole M5 x 8 1
16 ZA114LRU Round head screw M4 x 10 9
17 ZA111LRU Panhead screw M4 x 10 2



2. Doctor’s section

2-5  Junction box complete (APDN37A0)
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2. Doctor’s section

2-5  Junction box complete (APDN37A0)

Index 
No.

Part No. Description Qty

1 AAFB94A0 J.box cover 1 
2 AAFB98A0 J.box frame 1 
3 AAFT30A0 Bracket for umbilical hoses 1 
4 AAFT68A0 Bracket for manifold 1 
5 AEFY91A0 Slot head screw M5 x 10 2 
6 P1052 Barb fi tting (US) 1/16” 1 
7 P1055 Nylon washer (US) 1 
8 AGFL34A0 J.box transformer box ass’y 1 
9 AGFM25A0 Air manifold ass’y (Not available with fi ttings) 1 
10 AGFM26A0 Water manifold ass’y (Not available with fi ttings) 1 
11 FALC30A0 Cylinder of Air switch 1 
12 FALC32A0 Spool of Air switch 1 
13 X-40540 MY packing (MY-5) of air switch 1 
14 ZA88JLSU Panhead screw M4 x 12 2 
15 ZA887NRU Panhead screw M5 x 10 2 
16 ZA88JLSY Panhead screw M4 x 12 2 
17 ZA88JLUU Panhead screw M4 x 16 2 
18 Screw for grounding M4 x 10 2 
19 V1867 Air unility (USA) 1 
101 AGFM24A0 Air switch ass’y 1 
102 APDN37A0 J. Box ass’y complete 1 

Index 
No.

Part No. Description Qty

103 AY-BDS-012 J. box cover and frame only (special order) 0 



15

1

2

3

4

16

5

6

7

8

9

11

12

AGFL34 

17

13
14

10

2. Doctor’s section

2-6  Transforme box in junction box (AGFL34A0)

Item 
No.

Part No. Item Description Qty

1 AAFK80A0 Cover for transformer box 1
2 AGFS20A0 Terminal block 1
3 AAFF18A0 Frame for transformer box 1
4 ANFU04A0 Master air switch ass’y 1
5 ANFT82A0 Power outlet for chair 1
6 AAFT89A0 Bracket for terminal block 1
7 ANFT92A0 Transformer (120V) 1
8 AAFU42A0 N/A 1
9 AAFU43A0 N/A 1
10 G-00520 N/A 2
11 AFFT63A0 Fuse, 2A 250V 1
12 AFFT64A0 Fuse, 6A 250V 1
13 AEFS11A0 Fuse 10A 316010MXP 2
14 AEFR92A0 Fuse holder MF-530 4
15 ZA114LOU Round head screw M6 x 6L 3
16 ZA88JJPY Panhead screw M3 x 8L 2
17 ZA88JLPY Panhead screw M4 x 8L 2



3. Swing arm section
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3. Swing arm section

Index 
No.

Part No. Description Qty

1 AAET81A0 Swing arm stopper collar 4 
2 AAFB95A0 Hose cover 1 
3 AAFC05A0 Swing arm for doctor table 1 
4 AGFL82A0 L shaped light pole ass’y with bushing 1 
5 AAFC07A0 Swing arm for dental light 1 
6 AAFF06A0 Water tank cover 1 
7 AAFF20A0 Mounting bracket 1 
8 AAFK86A0 Water tank bracket 1 
9 AAFT81A0 Balance arm rotation washwer 1 
10 AAFT92A0 Swing arm rotation washwer 2 
11 1P00R0A0 Swing arm rotation axis assy (upper) 1 
12 1P00R1A0 Swing arm rotation axis assy (lower) 1 
13 AAFU04A0 Light pole rotation washer 1 
14 AAFU05A0 Locking pin for swing arm rotation washer 1 
15 P1052 Barb fi tting (US) 1/16” 3 
16 P1053 Barb fi tting (US) 1/8” 1 
17 C1835 Mini air regulator (PW C-1835) 1 
18 RC18041DBEL Pressure head with Gauge (PW R-C1804-

1DBEL)
1 

19 RF2010 Slot head screw 10-32 1/2” 2 
20 D8164 Water bottle 2L (DCI 8164) 1 
21 AFFS40A0 Thrust washwer AS-1110 8 
22 AFFS41A0 Thrust bearing AXK-1110 4 
23 P1055 Nylon washwer 10-32 (US) 6 
24 D8941 Q.D conversion kit (DCI D-8941) 1 
25 V1511G Check valve with 1/8” barb fi tting (PW V-

1511G)
1 

26 DAMS68AA Swing arm stopper rubber cap 4 
27 FAAA30A0 Swing arm brake shue 2 
28 ZSA11TZU Cap screw M16 x 30 2 
29 ZB562TAU Flat washer 16 x 32 x 2 2 
30 ZSA01Q1U Flat head cap screw M10 x 35 1 
31 ZA761PSU Cap screw M8 x 12 4 
32 ZA771QWU Set screw M8 x 12 4 
33 ZA765Q2U Cap screw M10 x 40 4 
34 ZA111NUY Panhead screw M5 x 16 4 
35 ZA774OLU Set screw M6 x 5 4 
36 ZA761O#U Cap screw M6 x 16 1 
37 ZA762P3G Cap screw M8 x 45 4 
38 Wood screw M4 x 16 2 
39 AAFC08A0 Swing arm for monitor mounting bracket 1 



40 FPMMGR Flat monitor mounting bracket light gray 1 
41 AAFU03A0 Esthetic Collar for rotation axis 1 
101 APDN39A0 Mounting bracket ass’y 1 
102 APDN38A0 Rotation washer ass’y 1 



4. Vac Pac Section

4-1 Holder and touchpad section (AGFM20A0 and 
AGFS16A0 )
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AGFM20A0 (except 22)

Index 
No

Part No. Description Qty

1 AAFF07A0 Assistant holder 1 
2 1P00QGA0 Assitant touch pad with top cover 0 
3 AAFT90A0 Touchpad rotation stopper 1 
4 AAFE97A0 Touchpad bottom cover 1 
5 AFFS53A0 Wave washer WW-26 4 
6 AAFT60A0 Rotation washer for Vac pac touchpad 6 
7 1P00QKA0 Vac pac holder support with bushing 2 
8 AAFT71A0 Touchpad rotation adjustment washer 2 
9 FALD22A0 Brake shoe for holder support 1 
10 ZA111LNU Panhead screw M4 x 6 2 
11 ZA111LPU Panhead screw M4 x 8 2 
12 Flathead screw M3 x 12 6 
13 ZA761JLU Cap screw M3 x 5 1 
14 ZB511JAU Spring washwer M3 1 
15 ZA774NNU Set screw M5 x 6 1 
21 AAFE98B0 Touchpad for top cover 1 
22 AGFS16A0 Vac pac membrane switch 1 
1-21 AGFM20A0 Holder section ass’y 1 



4. Vac Pac Section

4-2 Height adjustment arm section (AGFM19A0)
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4. Vac Pac Section

4-2 Height adjustment arm section (AGFM19A0)

Index 
No

Part No. Description Qty

1 AEPE22B0 C spacer 5 x 10 L 4 
2 AEND86A0 O-ring P-3 1 
3 AAFT70B0 Sub link shaft 2 
4 AAFF02A0 Support joint cover A 2 
5 AAFF03A0 Support joint cover B 2 
6 1P00QHA0 Support joint (lower) ass’y 1 
7 1P00QJA0 Support joint (upper) ass’y 1 
8 AAFK77A0 Vac pac sub link bar 1 
9 BEDB39A0 Bushinng 80F-0803 2 
10 AFFS46A0 Bushing K5B0506 2 
11 AAFT46B0 Unlocking bottun 1 
12 AAFT47B0 Unlocking plate 1 
13 AAFT69A0 Knurled shaft (lower) 1 
14 AAFT50A0 Knurled shaft (lower) washer (right) 1 
15 AAFT51A0 Knurled shaft (lower) washer (left) 1 
16 AAFT67A0 Knurled shaft (upper) 1 
17 AAFF13A0 Vac pac height ajdustment arm 1 
18 G-01090 Locking spring 1 
19 AAFT48A0 Parallel link shaft (upper) 1 
20 AAFT49A0 Parallel link shaft (lower) 1 
21 ZA761JLU Cap screw M3 x 5 4 
22 ZB511NAU Split washwer M5 4 
23 ZA761N#U Cap screw M5 x 15 4 
24 ZG051OAU E ring M6 3 
25 ZA761JLU Cap screw M3 x 5 2 
26 ZG051LAU E ring M4 4 
101 AGFM19A0 Height adjustment arm ass’y of vac pac 1 



4. Vac Pac Section

4-3 Swing arm (top) and frame section
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4. Vac Pac Section

4-3 Swing arm (top) and frame section

Index No. Part No. Description Qty
1 AGFM07A0 F connector ass’y 2 
2 AFFS50A0 Grommet C30NG79EUL 1 
3 P1075YEL QD 1/4”, female, yellow cap 1 
4 P1075BLU QD 1/4”, female, blue cap 1 
5 S1386 Vacuum canister, sitde port 1 
6 P1055 Nylon washer (US) 10-32 4 
7 AFFS28A0 Needle valve 1 
8 1P00QLA0 Rotation tube ass’y for vac pac 1 
9 AAFF21A0 Vac pac frame (DISCONTINUED AS SPARE PART) 1 
10 AAFF12A0 Vac pac plate 1 
11 AAFT81A0 Rotation washer 1 
12 7922 Flor restrictor 2 
13 P1053 Barb fi tting (US) 1/8” 4 
14 AAFB93A0 Vac pac frame cover 1 
15 ZB566NAC Flat washer 5 x 16 x 1.6 4 
16 ZA761NYU Cap screw M5 x 25 4 
17 ZB511NAU Split washer M5 4 
18 ZA761LUU Cap screw M4 x 16 2 
19 ZA771OLU Set screw M6 x 5 1 
20 ZB511NAU Split washer M5 3 
21 ZA761NWU Cap screw M5 x 20 3 
22 ZA88JLPU Panhead screw m4 x 8 4 
31 AAFC03B0 Vac Pac curved swing arm (upper) 1 
101 AGFM17A0 Vac pac swing arm ass’y 1 
102 AGFM18A0 Vac pac frame section ass’y 1 



4. Vac Pac Section

4-4 Bracket and lower swing arm (AGFM16A0)
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AGFM16A0

Index 
No.

Part No. Description Qty

1 AAFT58A0 Rubber cap for rotation axis bolt 2 
2 X-59090 Thrust bearing (FNTA3552) 4 
3 X-59100 Thrust washer (FTRA3552) 8 
4 N/A 1 
5 AAFF15B0 Vac Pac swing arm (lower) 1 
6 AAFT65A0 Rotation axis bolt 2 
7 X-59080 Fine nut (FU07M35 x P1.5) 2 
8 AFFS54A0 Snake skin sleeve (gray) 1 
9 AAFF16A0 Vac Pac rear mounting bracket 1 
10 AAET81A0 Collar of stopper for swing arm 1 
11 DAMS68AA Rubber cap (HG Dark gray) of stopper for 

swing arm
1 

12 ZB511OAU Washer M6 4 
13 ZA761PSG Cap scrw M8x 12 1 
14 ZA765Q2G Cap screw M10 x 40 4 
15 ZA762O2G Cap screw M6 x 40 6 
16 Capscrw M6 x 10 4 
1-16 AGFM16A0 Vac pac bracket and lower swing arm ass’y 1 



4B. Cuspidor Section

4B-1 Cuspidow Bowl section
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4B. Cuspidor Section

4B-1 Cuspidow Bowl section

No. Part No. Description Qty
1 DAMS78AA Cap for Basket Strainer 1
2 FALE80A0 #400 Basket Strainer 1
3 1A03WHA0 Metal Cup Top 1
4 1A03X9A0 Spittoon Bowl 1
5 DAQS34A0 Packing 1
6 1A03WEA0 Bowl Bracket 1
7 1A03WDA0 Bowl Socket 1
8 ZA761LPU Cap Bolt M4 X 10 SUS 2
9 X-42270 Hose Clamp (18-25-OX) 2
10 DETR03A0 Drain Hose Gray 19mm 0.46
11 ZA111LRU Pan Head Screw M4 X 10 SUS 4
12 1A03XBA0 Bottom Cover for Cuspidor Bowl 1
13 T-1080 Inner Tefl on Tube 4 X 5 0.02
14 1A03WCA0 Bowl Rinse Nozzle 1
15 1A03WGA0 Cupfi ller Nozzle 1
16 1A03W8A0 Cupfi ller Button 2
17 1A03X2A0 Cushion 2
18 1A03W9A0 Switch Fitting 2
19 1G0163A0 Switch  2
20 1A03W7A0 Switch Base 2
21 F-10210 O ring P-22 2
22 DATR13A0 Nozzle Sleeve 2
23 1A03WBA0 Nozzle Base 2
24 P1055 Nylon washer (US) 10-32 2
25 P1053 Barb fi tting (US) 1/8” 2
26 Flat Washer 12 X 22 X 2.3 2
27 1A03WLA0 Washer 2
28 DAOR93B0 Socket Nut 2
29 ZA88JN#U Pan Head Screw P=3 M5 X 15 SUS 4
30 1A03WAA0 NOZZLE BASE FIXING NUT 2
31 F-33340 Nylon clamp 3305 5/16 1
32 DERR59A0 Insulated Tube White Φ20 X 21 0.12
33 1A03ZEA0 Fixing Plate for Bowl 1
34 AEFS07A0 C Spacer 6 X 10L 1
35 FJBA04A0 Adhesive Bumper (Clear) TM-180-312 3
36 1A040TA0 Bar 1
37 FATA24B0 Rotation Axis for Spittoon Bowl 1
38 FACA39A0 Washer for Rotation Axis 1
39 R-07280 Hose Connector 1
40 ZA761OYU Cap Bolt M6 X 25 SUS 1
41 AEND90A0 O ring P-14 2



4B. Cuspidor Section

4B-2 Main Body
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4B. Cuspidor Section

4B-2 Main Body

No. Part No. Description Qty
1 1A03WTA0 Cover for PMU Chassis 1
2 1G017NA0 Rotation Adapter Ass’y 1
2-1 1A03WFA0 Rotation Adapter   1
2-2 FJAA13B0 Bushing K5B6060 1
3 1E015GA0 Cap bolt M6 X 10 SUS 1
4 1A03XAA0 Hole cover (When Water Bottle is not used) 1
5 1A03WZA0 Rubber collar 1
6 1A03X0A0 Fixing plate for cover 1
7 1A03WJA0 PMU Chassis 1
8 ZA114LNU Truss head screw M4 X 6 SUS 1
9 ZB511OAU Spring Washer M6 SUS 7
10 ZA114LSU Truss head screw M4 X 12 SUS 6
11 PC Board section (PMU) 1SET
12 Plumbing section (PMU) 1SET
13 AADR14A0 Vacuum Connector 1
14 X-42270 Hose Clamp (18-25-OX) 2
15 1E015FA0 Nylon washer M4 X 10 X 0.8 3
16 ZA111LRU Pan Head screw M4 X 10 SUS 3
17 1A03WXA0 PMU cover 1
18 ZA114NRU Truss head screw M5 X 10 SUS 4
19 AEFY73A0 Nylon clamp SL-32N 3
20 ZA761OYU Cap bolt M6 x 25 SUS 7
21 1A03WSA0 Fixing plate for drain hose 1
22 ZA771ORU Hollow set screw M6 X 10 SUS 4
23 ZA761O#U Cap bolt M6 X 15 SUS 4
24 1A03W5A0 PMU Rotation Bracket 1
25 Front Cover (PMU) 1SET
26 1G016QA0 Terminal Block (Cage Clamp) 1
27 1A03W6A0 Rotation Axis for Assistant Arm 1
28 AAFT81A0 Rotation Washer 1
29 ZA887JRU Pan Head screw 2P M3 X 10 SUS 1
30 APNA19A0 Nylon clamp NK-2N 1
31� 1A03X1A0 Hole Cap (When Assistant Arm is not used) 1



4B. Cuspidor Section

4B-3 Swing Arm
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4B. Cuspidor Section

4B-3 Swing Arm

No. Part No. Description Qty
1 AAFT58A0 Rubber Cap 3
2 X-59080 Lock Nut (Fine U-Nut) FU07M35 X P1.5 3
3 1A03X6A0 Vac Pac Arm 1
4 X-59100 Thrust washer (FTRA3552) 12
5 X-59090 Thrust Bearing (FNTA3552) 3
6 ZA761O3G Cap bolt M6 X 45 9
7 1A03WKA0 PMU Rotation Axis 1
8 1A03W5A0 PMU Rotation Bracket 1
9 ZA761ORU Cap bolt M6 X 10 SUS 1
10 ZB511OAU Spring Washer M6 SUS 1
11 1A03WVA0 Secondary Arm 1
12 DAMS68AA Stopper rubber 3
13 AFFT01A0 Cap bolt P2 M10 X 40 4
14 AAFF16A0 Rear mount bracket 1
15 AAFT65A0 Rotation Axis for Vac Pac 2
16 AAET81A0 Stopper Collar 3
17 ZA761PSG Cap bolt M8 X 12 3



4B. Cuspidor Section

4B-4 Front Cover
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No.11 (Manual Drain Switch) is enclosed with DCI Manual drain valve.
No.12 (3V Valve Switch) is only equipped with PMU under the spec of
independent Cuspidor unit.

No. Part No. Description Qty
1 P1075YEL QD 1/4”, female, yellow cap 1
2 P1055 Nylon washer (US) 10-32 4
3 P1053 Barb fi tting (US) 1/8” 4
4 ZA114LSU Truss Screw M4 X 12 SUS 2
5 1A03WWA0 Fixing Panel for Front Cover 1
6 AFFS28A0 Needle Valve 1
7 AEER94A0 Hole Plug DP-500 White 2
8 P1075BLU QD 1/4”, female, blue cap 1
9 1A03WUA0 Front Cover 1
10 ZA114LNU Truss Screw M4 X 6 SUS 2
11* Manual Drain Switch 1
12* V15063 3V Valve Switch 1



4B. Cuspidor Section

4B-5  Assistant arm section
(See 4-2  for top section)
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4B. Cuspidor Section

4B-5 Assistant arm section
(See 4-2  for top section)

No. Part No. Description Qty
1 AAFB93A0 Bracket Cover 1
2 AFFS25A0 Solid Collector 1
3 ZA761NWG Cap bolt M5 X 20 4
4 ZB511NAU Spring Washer M5 SUS 4
5 ZB566NAC Flat Washer 5 X 12 X 0.8 4
6 1E015LA0 Knob M4 X 15 1
7 1P00QLA0 Upper Rotation Axis Ass’y for Vac Pac 
7-1 AAFK87B0 Upper Rotation Axis for Vac Pac 1
7-2 AFFU50A0 Bushing K5B3820 2
7-3 AAFT76A0 Break Shoe 1
8 1A03WYA0 Rubber Boots for Rotation Axis 1
9 1A03WNA0 Arm Rotation Axis 1
10 ZA761NLU Cap bolt M5 X 5 SUS 1
11 ZA761NSU Cap bolt M5 X 12 SUS 3
12 1E015HA0 Flat Washer M12 X 20 X 1.6 2
13 ZA765NRU Cap Screw 2P M5 X 10 SUS 1
14 1G017PA0 Vac Pac Rotation Ass’y 1SET
14-1 1A03WMA0 Vac Pac Rotation 1
14-2 AFNB03C0 Bushing K5F1208-20 1
15 AERN11A0 Thrust washer AS1101 2
16 1E00E5A0 Thrust bearing AXK1101 1
17 1E015JA0 U Nut M12 (P1.25) 1
18 AAFF12A0 Lower Cover for Vac Pac Bracket 1
19 ZA88JLPU Cap Screw 3P M4 X 8 SUS 4
20 X-42200 Cap (Yellow) RITEL 3010106 1
21 X-42190 Cap (Blue) RITEL 3010105 1
22 DEMS32AA Knob RITEL MATT2610401 2
23 FALC49A0 Nut for Needle Valve 2
24 Flat Washer 8×18×1.6SUS 2
25 AFFS50A0 Grommet C30NG79EUL 2
26 FALC50A0 Washer for Needle Valve 2
27 AGFM03A0 Needle Valve Ass’y 2
28 ZA114L#Y Truss screw M4 X 15 SUS 1
29 FJBA04A0 Adhesive Bumper (Clear) TM-180-312 2
30 ZA774OLU Set Screw M6X5 SUS 1



4B. Cuspidor Section

4B-6 Solenoid Section (Standard)
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No. Part No. Description Qty
1 FALH32A0 Air manifold 1
2 ZA114LSU Round head screw M4×12�SUS 1
3 P1055 Nylon washer (US) 10-32 15
4 P1054 Hex plug 4
5 ZA88JJNU Pan head screw M3 x 5 SUS 4
6 P1053 Barb fi tting (US) 1/8” 9
7 P1052 Barb fi tting (US) 1/16” 2
8 1A03X8A0 Solenoid valve bracket 1
9 ZA114LNU Round head screw M4×6�SUS 2
10 P1687 Barb union 1/8” x 1/8” 2
11 1G0164A0 Solenoid valve for water 1
12 FALC84A0 N/A 1
13 FALH22A0 Pinch Valve Body 2
14 FALH23A0 Adjusting Pin 2
15 FALH25A0 Lock Nut 2
16 FALH24A0 Adjusting Screw 2
17 1G017JA0 Solenoid valve for water 1



4B. Cuspidor Section

4B-6 Solenoid Section (Optional)
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4B. Cuspidor Section

4B-7 Solenoid Section (Optional)

No. Part No. Description Qty
1 AGFN88B0 Mini Master Valve Ass’y (w/o barb fi tting) 1
2 FALH32A0 Air Manifold 1
3 ZA114LSU Truss head screw M4×12 SUS 1
4 P1055 Nylon washer (US) 10-32 20
5 P1054 Hex plug 4
6 P1053 Barb fi tting (US) 1/8” 11
7 P1052 Barb fi tting (US) 1/16” 5
8 ZA88JJNU Washer head screw 3P M3 X 6 SUS 4
9 1A03X8A0 Bracket for plumbing parts 1
10 1G017KA0 Solenoid Valve for Bowl fl ush 1
11 FALC84A0 1
12 P1687 Barb union 1/8” x 1/8” 2
13 ZA114LNU Truss head screw M4×6 SUS 2
14 ZA887JRU Washer head screw 2P M3 X 10 SUS 1
15 1G0164A0 Solenoid Valve for Cup fi ller 1
16 FALH22A0 Pinch Valve Body 2
17 FALH23A0 Adjusting Pin 2
18 FALH25A0 Lock Nut 2
19 FALH24A0 Adjusting Screw 2



4B. Cuspidor Section

4B-8 Water Bottle (Optional)
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4B. Cuspidor Section

4B-8 Water Bottle (Optional)

No. Part No. Description Qty
1 AAFF06A0 Water bottle cover 1
2 AFFS16A0 Mini-Air Regulator 1
3 AFFS19A0 Bottle head mounting screws 2
4 ZA761OYU Cap bolt M6 x 25 SUS 1
5 1A03X3A0 Water Bottle Bracket 1
6 AFFX59A0 Screw 4 X 16 2
7 RC1804DBEL Pressure Head Ass’y (with Pressure gauge) 1
8 D8941 Quick Coupler Kit 1
9 D8164 Water Bottle (2 Liter) 1
10 P1055 Nylon washer (US) 10-32 4
11 P1053 Barb fi tting (US) 1/8” 1
12 V1511G In-line Check Valve 1
13 1A03YGA0 Bottle Cover Cap 1
14 P1052 Barb fi tting (US) 1/16” 3
15 AEFS07A0 Spacer 1



4B. Cuspidor Section

4B-9 PC Boards
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No. Part No. Description Qty
1 1A03X7A0 Mounting Plate for PC Board 2
2 DNOR11A0 Spacer RSPLS-6LU 4
3 AGDJ73A0 PC Board for Assistant section 1
4 AFFS94A0 Spacer Rod BSB-442E 2
5 ZA114LNU Truss Screw M4 X 6 SUS 2
6* Mini LED Board 1
7* 1G016PA0 Cupfi ll Control Board 1



4B. Cuspidor Section

4B-10 Vacuum Drain Valve (Optional)
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4B. Cuspidor Section

4B-10 Vacuum Drain Valve (Optional)

No. Part No. Description Qty
1 1A03WQA0 Spacer Bar 2
2 1A03WPA0 Bracket 1
3 ZA887JNU Cap Screw 2P M3 X 6 SUS 2
4 ZA114LNU Truss Screw M4 X 6 SUS 2
5 AFFW91A0 Barb Tee 1/8 2
6 1G017QA0 Master Valve for Line Valve 1
6-1 1A01A9A0 Master Valve Cap 1
6-2 1A01AAA0 Valve Gasket 1
6-3 1A01D7A0 Spring 1
6-4 FJMB28B0 MYA-10 1
6-5 1A01ABA0 Valve Poppet 1
6-6 X-40540 MYA-5 1
6-7 AEND87A0 O-Ring P-4 1
6-8 1A01A8A0 Master Valve Body 1
7 Vacuum Hose 0.1
8 X-42270 Hose Clamp (18-25-OX) 2
9 1A03WRA0 Drain Joint 1
10 AFFS04A0 Nylon Washer 4
11 AFFU48A0 Fitting 1/8 4
12 1E00KMA0 DURR 0700-710-20E 1
13 1E00UNA0 DURR Elbow 45 1
14 1E00UPA0 DURR Connector φ17 1
15 DCI Cuspidor Drain Kit 1set



5. Valves and accessories

5-1. Accessories

1 2 3

Holes for fiberoptic

4 5

6 7

Index 
No.

Part No Description

1 D432T Handpece tubing, straight ,4 hole (DCI 432T)
2 C2133SG Handpece tubing, straight ,6 pin for fi bre-optic handpiece (PW C-2133-SG)
3 S1132 HVE handpiece with tubing with metal lever (PW S-1132-SG)
4 S1230SG SE handpiece with tubing with metal lever (PW S-1230-SG)
5 D3439 Quick clean syringe, 3-way (DCI 3439)
6 D6400 Standard Disk type foot control (DCI 6400)
7 N/A N/A from Belmont. Buy S-1406 (package of 144 pc.) from Parts Warehouse



5. Valves and accessories

5-2. Valves  A
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2 3

AGFM02AGFL96

AGFM06 AGFL99

9

Index 
No.

Part No Description

1 P1052 Barb fi tting (US) 1/16”
2 P1055 Nylon washer 10-32 (US)
3 P1053 Barb fi tting (US) 1/8”
4 AAES67A0 Nylon washer M5 (JP)
5 P1054 Brass hex plug 10-32 (US)
6 ANDT07A0 Solenoid valve section ass’y for spray, without fi t-

tings
7 N/A N/A from Belmont. Buy S-1406 (package of 144 pc.) 

from Parts Warehouse
8 FGRA04B0        Oil mist separator ass’y without fi ttings
9 FHGA56A0 Inline fi lter ass’y without fi ttings



5. Valves and accessories

5-3. Valves  B
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AGFM11 AGFS94AGFM07

AGFM26 in J.box AGFM25 in J.box

AGFM08AGFM01AGFM03
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Index 
No.

Part No Description

1 P1052 Barb fi tting (US) 1/16”
2 P1055 Nylon washer 10-32 (US)
3 P1053 Barb fi tting (US) 1/8”
4 AAES67A0 Nylon washer M5 (JP)
5 P1054 Brass hex plug 10-32 (US)
6 FHGA53A0        Needle valve without fi ttings
7 AAEK28B0 Pull back valve ass’y without fi ttings
8 1P001HA0 Delaying valve without fi ttings
9 AAES58A0 F manifold without fi ttings
10 FGMA56A0 Barb fi tting with check valve
11 AAES38A0        Manifold, 10 outlets



5. Valves and accessories

5-4. Auto select valve
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5. Valves and accessories

5-4. Auto select valve

Index 
No

Part No. Description QTY Note

1 FALE70A0 Auto-Select Valve Water Block 1 BTK
2 FALE69A0 Auto-Select Valve Pilot Air Block 1 BTK
3 FALE68A0 Auto-Select Valve Chip Air Block 1 BTK
4 FALE67A0 Auto-Select Valve Drive Air Block 1 BTK
5 FALE72B0 Auto-Select Valve Diaphragm (W & D) 2 BTK
6 FALE71B0 Auto-Select Valve Pilot Air Diaphragm 1 BTK
7 N/A N/A from Belmont. Buy S-1406 (package of 144 pc.) 

from Parts Warehouse
4 BTK

8 FALE74A0 Auto-Select Valve Water Poppet 4 BTK
9 FJMA77A0 O-Ring (P3) 4 BTK
10 FEMA17A0 O-Ring (4-2-1) 8 BTK
11 FALE75A0 Drive Air Adjustment Screw 4 BTK
12 FALA92A0 Chip Air Adjustment Screw 4 BTK
13 AAES67A0 Plug (M5) 3
14 AAES67A0 Nylon Washer (M5) 7
15 FGMA56A0 Check Valve Type-1(M5) 3
16 Screw (M4-40) SUS 6 BTK
17 FGNA40A0 Check Valve Type-2(M5) 1
18 P1052 Barb fi tting (US) 1/16” 9
19 P1053 Barb fi tting (US) 1/8” 4
20 P1055 Nylon washer 10-32 (US) 14
21 P1054 Brass hex plug 10-32 (US) 1
101 AGFL97A0 Auto select valve ass’y with with four(4) outlets. Fittings 

for three tubings. Seald holes for another tubing.
1



NOTE

BELMONT EQUIPMENT, Division of Takara Belmont USA, Inc.
101 Belmont Drive Somerset, New Jersey 08873 U.S.A. TEL.:(732) 469-5000 / (800) 223-1192 Fax.:(732)526-
6322 / (800) 280-7504

TAKARA CO, CANADA LTD.
2076 S. Sheridan Way, Mississauga, Ont., L5J2M4, Can. TEL.:(905) 822-2755 Fax.:(905)822-6203
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